

## TEST REPORT

Mechanical & Hardgoods Laboratory

Report No. : HL40094/2019

Page : 1 of 5

Date : MAY 23, 2019

**GIANT BALLOON CO., LTD.**

10F, NO.168, JEN KANG RD, CHUNG HO DIST, NEW TAIPEI CITY, TAIWAN

**The following merchandise was submitted and identified by the applicant as:**

Product Description: FR PVC / 0.18 mm / white  
Buyer/Order No.: GIANT BALLOON CO., LTD.  
Manufacturer/Vendor: NAN YA PLASTICS CORPORATION  
Country of Origin: TW

**We have tested the submitted sample(s) as requested and the following results were obtained:**

Test Requested: NF P 92-507:2004 Fire safety-building-interior fitting materials-Classification according to their reaction to fire

Test Method & Results: ---See the following sheet(s)---

Date of Receipt: Apr. 03, 2019

Testing Period: Apr. 03, 2019 ~ May 23, 2019

Conclusion: Classification: M2

Note: The classes with their corresponding fire performance are given in Annex I.

Signed for and on behalf of  
SGS Taiwan Ltd.

  
Sturm Su

Asst. Manager



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested